A.u.S. Spielgerite GesmbH
Scheydgasse 48 A-1210 Wien
Tel. +43-1-271 66 00 Fax.+43-1-271 660075
E-mail: verkauf@aus.at
http:/iwww.aus.at
Offnungszeiten: Mo-Fr. 9-18 Uhr

POOL TAB
Assembly Instruction



weichselberger
Neuer Stempel


PARTS LIST

#1 #2 #3 #4
S e
Leg Leg Leveler Leg Stretcher End cross beam
2 pieces 4 Sets 1 piece 2 pieces
#5 #6 #7 #8
Main be C beam(A C beam(B .
2a Ipnieceasm rc’ﬁlspieoaem( ) mgspieceI: ® 4 pieces
#9 #10 #11 #12
<
= <> L
. Mid C B Slat Panel angle steel
4 pieces ' 2 ';I’:soeseam 1 Seet 4 pieces
#13 #14 #15 #16

==

End rail

Side rail(A)

Side rail(B)

End rail corner

2 pieces 2 pieces 2 pieces 4 pieces
#17 #18 #19 #20
B |~ | &
Side rail Sid End .
I ;r;;oo:;n > é ;e)ieagn 2n pi:g:;n Basket A 4 pieces
#21 #22
- I
Basket B 2 pieces




PARTS LIST

Al A2 Bl
3/8"2-1/4" Bolt 3/8"25mm Washer 3/8"*3-3/4" Bolt 3/8™30mm Nut
4 pieces 40 pieces 20 pieces 20 pieces
C D
Cl C2 G3 D1
(i o)
1/4"3" Bolt 1/4"*16mm Washer 1/4"*15mm Nut 3/8"*3-1/2" Bolt
16 pieces 16 pieces 16 pieces 8 pieces
E F
D2 El E2
'---
9 ==
3/8" Nut 12*160mm Bolt 12*28*2mm Washer 12#*2-1/2" Screw
8 pieces 4 pieces 4 pieces 12 pieces
H
Gl G2 H1 H2

@W

3/8™1-1/4" Bolt
12 pieces

)

3/8"35mm Washer
30 pieces

5/16"*1-1/2" Bolt
18 pieces

9

5/16"*19mm Washer
18 pieces

I

i

1/4"*3/4" Bolt

J

@W

3/8"*1-3/4" Bolt

K1

(]

3/16"*5/8" Bolt

K2

0

3/16" Washer

16 pieces 18 pieces 12 pieces 12 pieces
9 M
Allen Wrench
1 piece 1 piece




STEP 1:

STEP2:







STEP 5:

STEPG:




STEPS:

-END-





